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(a) The schematic diagram of the vibrating FFF equipment
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(b) The vibrating FFF equipment
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Fig.1 The vibrating FFF rapid prototyping equipment
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Fig.2 Tensile test specimen(unit: mm)
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Fig.3 Tensile test equipment and specimen
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Fig.4 The vibration state of the extrusion liquefier
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Fig.5 The effect of the vibration with the same amplitude but

different frequencies on the tensile property of x-direc-

tion specimens
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Tab.2 Test results of x-direction specimens fabri-
cated under the vibration with the same am-

plitude but different frequencies
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Fig.6 The effect of the vibration with the same frequency but

different amplitudes on the tensile property of ax-direc-

tion specimens
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Tab.3 Test results of x-direction specimens fabri-
cated under the vibration with the same fre-

quency but different amplitudes

KA (i=1~3) Xy i Xoio® i X
PR/ MPa 45.46 46.99 49.71
HE /% — 3.4 9.3
R BR R 2% / Y6 0.095 0.126 0.128
g/ % — 33 35

33 zHrERHE

3.3.1 t&fiAn Rl R R R R0 F 0w

XF Lo B = 05 1 T BRI 20 0, 20 0 LA R
Zyict TR R 1A O AR T LA R 0 i A ]
Wi A& AN [ 1 i 21 37 %0 15K 1R B0 1R RE A 5 e R
P 7 g i (AR ) 303 AR [ 84 i 8l % = 7 1) 3l AR e 4o
PERERY Rl 2 . ol LA it i 4k 3 5 A9l 7F L
Jit J1n 4 3 i A P A BT L 0 R B A, LW AR R
R, S ERYE B4

35

PUPLEE/MPa
i — [\*) N (%)
W { e W (=] W (=)

(=]

0 0.02 0.64 0.2)6 0.08
AR /%
PEL7 i (A [) 02 A () f) 31 gl % = 7 1] 34 0 r v g 1Y
Al
Fig.7 The effect of the vibration with the same amplitude

but different frequencies on the tensile property of z-di-

rection specimens
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Tab.4 Test results of z-direction specimens fabricat-
ed under the vibration with the same ampli-

tude but different frequencies
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Fig.8 The effect of the vibration with the same frequency but
different amplitudes on the tensile property of z-direc-

tion specimens
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Tab.5 Test results of z-direction specimens fabricat-

ed under the vibration with the same ampli-

tude but different frequencies
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(a) The effect of the vibration with the same amplitude but
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Fig.9 Comparison of the average anisotropy of the spec-

imens fabricated in 2 and & direction under the vi-

bration with the same amplitude but different fre-

quencies
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